

Test and Evaluation Department

KADDB Ballistic Testing Facility

Test Report

69 mm Ballistic Glass

Bullet Attack Resistance Test

European Standard EN 1063:2000/BR7

VIP - Elite Glass Industries Company

KADDB/TEST/KBTF/TR/547/2



4515